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Package leaflet: Information for the user 

 

SUDAFED, 6 mg/ml syrup 

pseudoephedrine hydrochloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. (See section 4.) 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What Sudafed syrup is and what it is used for 

2. What you need to know before you use Sudafed syrup 

3. How to use Sudafed syrup 

4. Possible side effects 

5. How to store Sudafed syrup 

6. Contents of the pack and other information 

 

 

1. What Sudafed syrup is and what it is used for 

 

Sudafed syrup is used to relieve nasal congestion in case of cold in patients from 6 years of age.  

The medicine contains pseudoephedrine that reduces swelling on mucous membranes of the upper 

respiratory tract. 

 

 

2. What you need to know before you use Sudafed syrup 

 

Do not use Sudafed syrup: 

- if you are allergic to pseudoephedrine or any of the other ingredients of this medicine (listed in 

section 6), 

- in patients who take (or have used in the last two weeks) medicines for depression known as 

monoamine oxidase inhibitors (MAOIs), 

- in patients taking the antibacterial agent furazolidine, 

- in children under 6 years. 

If you have any of the listed conditions, inform your doctor before using the medicine. 

 

Warnings and precautions 

Talk to your doctor before taking Sudafed syrup: 

- if you have cardiovascular conditions (in particular, coronary heart disease and high blood 

pressure), 

- if you have thyroid problems, diabetes, impaired kidney function, enlarged prostate and/or 

difficulties with passing water; 

If you do not feel better or if you feel worse or new symptoms appear, you must stop taking the 

medicine and contact a doctor. 

Sudafed syrup should be used with caution in case of high blood pressure, vascular congestion 

problems, increased pressure in the eye, and benign prostate enlargement. 

 

Immediately stop taking Sudafed and consult a doctor if any of the following symptoms occur: 

- hallucinations 
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- restlessness 

- sleep disorders 

- when using pseudoephedrine, abdominal pain or rectal bleeding due to inflammation of the 

colon (ischemic colitis) may occur. If you develop these gastrointestinal symptoms, stop using 

Sudafed and contact a physician immediately. See section 4. 

- if you develop feverish, full-body skin retention (erythema) with pustules. See section 4. 

 

Sudafed may cause a decrease in the blood supply to the optic nerve. If you experience sudden loss of 

vision, stop taking Sudafed and contact your doctor or healthcare provider immediately. See section 4. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

Sudafed syrup should not be used during pregnancy and breast-feeding, unless recommended by your 

doctor.  

 

Driving and using machines 

The effects of Sudafed on the ability to drive or use machines are not known. 

 

Other medicines and Sudafed 

Tell your doctor or pharmacist if you are using or have recently used or might use any other 

medicines. 

Taking Sudafed syrup in combination with MAO inhibitors (certain antidepressants), furazolidone (an 

antibacterial drug), tricyclic antidepressants, amphetamine-like mood-altering stimulators or local 

vascular constriction agents can cause increased blood pressure. 

Sudafed syrup can reduce the effect of certain blood pressure medicines (e.g., beta-adrenergic 

blockers, methyldopa, etc.). 

Using with moclobemide (an antidepressant) can increase the risk of blood pressure rising to potentially 

life-threatening levels. 

Taking in combination with oxytocin (a drug used after childbirth) can increase blood pressure.  

Simultaneous use with cardiac glycosides can increase the risk of arrhythmia. 

Simultaneous use of ergot alkaloids (drugs used to prevent and treat migraine) can cause ergot poisoning. 

 

Sudafed syrup contains sucrose, methyl parahydroxybenzoate (E218), sodium benzoate, coloring 

agent Ponceau 4R (E124), sodium and propylene glycol (E1520) and benzyl alcohol in the 

flavoring composition 

This medicine contains 3.5 g of sucrose in 5 ml of syrup. To be taken into account in patients with 

diabetes. If you have been told by your doctor that you have an intolerance to some sugars, contact 

your doctor before taking this medicinal product. 

This medicine contains methyl parahydroxybenzoate (E218), which may cause allergic reactions 

(including delayed type). 

This medicine contains 5 mg of sodium benzoate in 5 ml of syrup, equivalent to 1 mg/ml. 

This medicine contains E124 Ponceau 4R red, which may cause allergic reactions. 

This medicine contains 3.73 mg of propylene glycol in 5 ml of syrup, equivalent to 0.746 mg/ml. 

This medicine contains 0.00007 mg of benzyl alcohol per 5 ml, equivalent to 0.000014 mg/ml. Benzyl 

alcohol may cause allergic reactions. Talk to your doctor or pharmacist if you are pregnant or breast-

feeding, or if you have liver or kidney disease. Benzyl alcohol in large quantities can accumulate in 

your body and cause side effects (so-called "metabolic acidosis"). 

Sudafed syrup contains 12.77 mg of sodium in 5 ml and 25.55 mg of sodium in 10 ml of syrup. This is 

equivalent to 0.64% and 1.28% of the maximum recommended daily allowance of sodium in adults, 

respectively. 
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3. How to use Sudafed syrup 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

The package includes a measuring spoon. 

 

Adults and children 12 years and older: 10 mL (2 spoonfuls) of syrup every 4-6 hours. The maximum 

dose per 24 hours is 40 mL of syrup. 

 

Children from 6 to 12 years: 5 mL (1 spoonful) of syrup every 4-6 hours. The maximum dose per 24 

hours is 20 mL of syrup. 

 

Do not give Sudafed syrup to children from 6 to 12 years for more than 5 days without consulting a 

doctor. Seek immediate medical attention if the child’s condition deteriorates. 

Sudafed syrup is not indicated for children under 6 years. 

 

Elderly patients can use regular doses for adults. 

Preferably, the medicine should be taken after meals.  

Consult a doctor if symptoms persist. 

 

If you forget to take Sudafed syrup  

Take the medicine as soon as possible, but do not take a double dose. 

 

If you use more Sudafed syrup than you should 

Overdose can cause nausea, vomiting, excitation of the central nervous system, sleeplessness, tremor, 

pupil dilation, anxiety, restlessness, hallucinations, spasms, palpitations, fast heartbeat, increased 

blood pressure and reflexive slow heartbeat. Other effects can include arrhythmia, blood pressure 

increase to potentially life-threatening levels, brain haemorrhage, heart attack, psychosis, 

rhabdomyolysis or muscle breakdown, low blood potassium levels and intestinal infarction. 

Drowsiness has been reported in case of over-dosage in children. 

This medication must be stored away from the reach of children. Immediately contact a doctor if you 

suspect over-dosage. Take the medicine or its package with you to inform the doctor about the 

medicine you used. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Postmarketing data on side effects  

Side effects of unknown frequency (frequency cannot be estimated from the available data): 

Heart problems: arrhythmia, myocardial infarction, palpitations, fast heart rate 

General disorders and administration site reactions: tension 

Immune system disorders: hypersensitivity 

Investigations: increased blood pressure 

Nervous system disorders: hyperactivity, drowsiness, cerebrovascular incident, sensitivity disorders, 

tremor 

Psychiatric disorders: anxiety, euphoric mood, hallucinations, visual hallucinations, anxiety 

Renal and urinary disorders: painful urination, urinary retention 

Skin and subcutaneous tissue disorders: reddened scaling skin rash with subcutaneous nodules and 

blisters, swelling of the skin, itching, rash, sudden fever and reddening of the skin with small blisters 

Gastrointestinal disorders: vomiting, inflammation of the colon due to insufficient blood supply 

(ischemic colitis) 

Decreased optic blood supply (ischemic optic neuropathy) 
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Very common side effects (in more than 1 in 10 people): 

Nervous system disorders: headache 

 

Reporting of side effects 

If any side effects occur, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Sudafed syrup 

 

Keep this out of the sight and reach of children. 

Do not store above 25 °C. Store in the original package, protected from light. 

Do not use this medicine after the expiry date which is stated in the package.  

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Sudafed contains 

- The active substance is pseudoephedrine hydrochloride. 5 mL of syrup contains 30 mg of 

pseudoephedrine hydrochloride. 

- Other ingredients include: citric acid monohydrate, sucrose (3.5 g/5 mL), glycerol, methyl 

parahydroxybenzoate (E218), sodium benzoate, colour agent Ponceau 4R (E124), colour and 

flavour agent (raspberry essence), distilled water.  

 

What Sudafed looks like and contents of the pack 

Sudafed syrup is clear red syrup with raspberry flavour.  

Package: 100 mL of syrup in an amber-coloured glass bottle with a metal screw cap and a 5 mL plastic 

measuring spoon. 

 

Marketing Authorisation Holder 

McNeil Healthcare (Ireland) Limited 

Airton Road, Tallaght,  

Dublin 24,  

Ireland 

 

Manufacturer 

Delpharm Orléans 

5, avenue de Concyr 

45071 Orléans 

Cedex 2 

France 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

ee@its.jnj.com 

 

This leaflet was last revised in June 2022. 

 


